





Test Report

No. VNHL1804004574HG-01

Date: April 16, 2018 Page 1 of 2

This test report supersedes report number VNHL1804004574HG dated April 13, 2018

PIMA COMPANY LIMITED

BINH TIEN 2 HAMLET, DUC HOA HA COMMUNE, DUC HOA DISTRICT, LONG AN PROVINCE, VIET NAM.

The following sample was submitted and identified on behalf of the client as below:

SGS Job No.:

VNHL1804004574HG-01

Sample Description

PIMA (PVC) FOAM BOARD

"TAM NHUA PIMA"

Color

WHITE

Characteristic

300 x 300 x 3 mm

Date of Production

29/03/2018

Manufacturer

PIMA COMPANY LIMITED

Country of Origin

VIETNAM

Country of Destination

EUROPE, ASIA, USA, AUSTRALIA

Sample Receiving Date

APRIL 02, 2018 **APRIL 02, 2018**

Final Confirmed Date **Testing Period**

APRIL 02, 2018 TO APRIL 13, 2018

Test Requested

PLEASE REFER TO THE RESULT SUMMARY

Test Results

PLEASE REFER TO NEXT PAGE(S).

Result summary

Test Requested	Conclusion	
ISO 12460-4:2016 – Determination of Released quantity of Formaldehyde in building board	Data/ See Results	

Signed for and on behalf of

SGS Vietnam LTD

maticong ty SGS Vietnam Ltd

Wong Cho Wing

Hardline and E&E Lab Manager

"This document is issued by the Company under its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.vn/en/terms-and-conditions and for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.vn/en/terms-and-conditions/terms-e-document Attention is drawn to the limitations of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company, Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested only."

> SGS Vietnam Ltd Office: 198 Nguyen Thi Minh Khai St. District 3 Ho Chi Minh City Vietnam t (84-28) 3935 1920 f (84-28) 3935 1921 Lab: Lot III/21, 19/5A Street, Industrial Group III, Tan Binh IZ, Tan Phu District, HCMC, Vietnam 🐧 (84-28) 3816 0999 🐧 (84-28) 3816 0996



Test Report

No. VNHL1804004574HG-01





Date: April 16, 2018 Page 2 of 2

Test results:

Sample Description: 1. WHITE PIMA (PVC) FOAM BOARD

ISO 12460-4:2016 - Determination of Released quantity of Formaldehyde in building board

Sample	Trial	S (cm²)	Formaldehyde Content (mg/L)
Formaldehyde Content	. 1	1720	ND
	2	1720	ND

Note:

- (a) MDL (Method Detection Limit) = 0.15 mg/L
- (b) S = Surface area of test piece (cm²)

Remark: This / these test(s) was / were performed by SGS Vietnam's Chemical lab

PHOTO OF SUBMITTED SAMPLE



REPORT RESULTS REFER TO SUBMITTED SAMPLE (S) ONLY

*** End of Report ***

"This document is issued by the Company under its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.vn/en/terms-and-conditions and for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.vn/en/terms-and-conditions/terms-e-document Attention is drawn to the limitations of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested only."

01815

SGS Vietnam Ltd Office: 198 NguyenThi Minh Khai St District 3 Ho Chi Minh City Vietnam t (84-28) 3935 1920 f (84-28) 3935 1921 www.sgs.com Lab: Lot III/21, 19/5A Street, Industrial Group III, Tan Binh IZ, Tan Phu District, HCMC, Vietnam t (84-28) 3816 0999 f (84-28) 3816 0999